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F190700141
/10T ROLLED CARBON STEEL PLATE o SBM YT . 50190830-PS-053-004
Customer Certificate No.
B mex uhel 9l &} .
ASTM AG72-50/A709-50 s HYUNDA! CORPORATION :2018-08-30
Contractor Date of Issue
s HuEE m”xaonrw_%_u__ 000
o Tensile Test Chemical Composiion(%) 4°%10.000 5 x 100000
w
Prodiei No. Slw s |alwe|rm|w|w|lelc|s|w|er|s|aln|a|w|w|n|v]|%
j28
(N/m) (%) (%) (%} " E 4 3 3 4 4 2 2 3 2 3 3 3 3
i 3,335 | R1983) FC11965902 T|3649]| 5542 27 2 L |1.694| 341 |1,332] 144 | 37 3 7 18] 1 21 2 |17} 3
P (1670 346 |1356] 132 35 | 3 | 8 | 91| O | 19| 2 | 17| 34
3,335 | R19831 |« FC11965903 T]3649]| 56842 27 2 L |1,694| 341 |1332| 144 | 37 3 7 | 88 1 20| 2 17 | 32
P (1,670 346 [1,356| 132 | 35 3 8 | 9 o1 2 |17 | 34
1 3,336 | R19831 |~ FC11966001 T] 3649|5542 27 2 L [1.694] 341 | 1,332 144 | 37 3 7|18 1 20| 2 | 17| &
P |1,670| 346 (1.356) 132 | 35 | 3 [ 8 | 91| O [ 19| 2 | 17 | 34
l 1 3335 | R19331 |- FCI1966002 | T | 364.9 | 554.2| 27 2 L |1,694] 341 |1332) 144 | 37 | 3 | 7 | 8| 1 |20] 2 | 17| 3
P |1,670| 346 [1,356] 132 | 35 3 8 |9 O |19 2 | 17| 34
1 3,335 | R16831 |~ FC11966003 T|3649| 5642 27 2 L |1,694| 341 [1,332| 144 | 37 3 71|88 1 20 2 (17|
P |1,670] 346 [1,356] 132 | 35 3 8 | 91 o |19] 2 17 | 34
30 ) 1829 X 6006 1 3335 | R19831 FC11966101 T)3649|5842( 27 2 L |1.694] 341 1,332 144 | 37 3 7| 88 1 2|1 21732
P |1,670] 346 |1356| 132 | 35 | 3 | 8 | 91| O [19 ]| 2 | 17| 34
£ Jevdel ! 3335 | R19831 |. FCI1986102 | T | 3640|5542 27 2 | L |1.694| 341 [1332| 144 37 | 3 | 7 [ 8| 1 | 20| 2 | 17| 3k
P |1,670| 346 |[1356 132 | 385 | 3 | 8 | 91 | O | 18| 2 | 17 | 34
1 %1829 % 6006 1 3335 | R19831 FC11966103 | T | 364.9 | 554.2| 27 2 L [1694] 341 (13321144 37 | 3 | 7 | 8| 1 [20| 2 | 17| 3R
P [1,670| 346 |1356] 132 | 35 3 8.l 9 0 191 2 |17 ) 34
, WHOTT) v 24 80,040(Kg)
¢, B:Bollom
on:Transverse, Gauge length:200mm (Reclangular), YP Mtd @ 2 (0.2% off-set),5 (0.5% undertoad), U (Upper yield point), L (Lower vield point)
N 5. L'Ladle analysis
O
T
K 3
i The plate s fully killed and fine gramed steel. Basic oxygen process and Vacuum degassing process were applied.» This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
—— Sigralure
J AD|°| &2 2Ale] 207} XITIE F700] £1213 242 SR S. 5. kc.\ﬁ
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Qualiy Assurance Team
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and satety problems :..:. a_._um If wsed ather than to the spec statad n this MIT Test Certificatian
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